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TEST REPORT CERTIFICATION
Applicant : SMC Networks, Inc.
Manufacturer : MAINTEK COMPUTER
EUT Description : 2.4GHz 802.11n 3T3R wifi module
FCCID : JI5-RT359333DB24
(A) Model No. : SMC-RT359333DB24
(B) Serial No. : N/A
(C) Brand : SMC Networks, Inc.
(D) Power Supply DC 5V (Powered by Notebook PC)

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart C, Oct. 2010
And ANSI C63.4:2003

(FCC 47 CFR Part 15C, §15.205 and §15.207 and §15.209 and §15.247)

The device described above was tested by AUDIX Technology Corporation to determine the
maximum emission levels emanating from the device. The maximum emission levels were
compared to the FCC Part 15 subpart C limits.

The measurement results are contained in this test report and AUDIX Technology Corporation
is assumed full responsibility for the accuracy and completeness of these measurements. Also,
this report shows that the EUT to be technically compliant with the requirements of FCC
standards.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX Technology Corporation.

Date of Test: Dec. 03 ~ Jan. 14, 2013 Date of Report: Jan. 25,2013

Producer: -:fuk t\‘-‘lﬁ\f

(Julie Hsu/Administrator)

Signatory: M

(Leon Liw’Dcpufy General Manager)

AUDIX Technology Corporation  Report No. EM-F1010981



1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Description
Model Number
Serial Number
Brand

FCCID

Applicant

Manufacturer

Fundamental Range

Radio Technology

Data Transfer Rate

Antenna Gain
Date of Receipt of Sample

Date of Test

FCC ID: JI15-RT359333DB24
Page 5 of 75

2.4GHz 802.11n 3T3R wifi module
SMC-RT359333DB24

N/A

SMC Networks, Inc.
JI5-RT359333DB24

SMC Networks, Inc.

20 Mason, Irvine, California, United States,
92618

MAINTEK COMPUTER
233 Jinfeng Rd., Suzhou, Jiangsu, PRC

2412MHz ~ 2462MHz

802.11b: DSSS Modulation
(DBPSK/DQPSK/CCK)
802.11g/n-HT20/n-HT40: OFDM Modulation
3T3R, (BPSK/QPSK/16QAM/64QAM)
802.11b: 1/2/5.5/11Mbps

802.11g: 6/9/12/18/24/48/54Mbps

802.11n: up to 450Mbps

1.8dBi

Nov. 23,2012

Dec. 03 ~ Jan. 14, 2013

AUDIX Technology Corporation  Report No. EM-F1010981
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1.2. Data Rate Relative to Output Power
802.11b
Channel Modulation Date Rate(Mbps) Power(dBm)
1 DBPSK 1 18.22
1 DQPSK 2 18.19
1 CCK 5.5 18.17
1 CCK 11 18.16
802.11¢g
Channel| Modulation D(i[/fblgg © Fc;)BWnelg
1 BPSK 6 15.57
1 BPSK 9 15.55
1 QPSK 12 15.53
1 QPSK 18 15.49
1 16-QAM 24 15.44
1 16-QAM 36 15.48
1 64-QAM 48 15.45
1 64-QAM 54 15.44
802.11n-HT20
Channel| Modulation D&T;;:; € fc;)];vrrel;
1 BPSK 6.5 16.61
1 QPSK 13 16.58/
1 QPSK 19.5 16.53
1 16-QAM 26 16.51
1 16-QAM 39 16.47
1 64-QAM 52 16.49
1 64-QAM 58.6 16.50
1 64-QAM 65 16.46
802.11g-HT40
Channel| Modulation Dgf;;g € f(gvnes
3 BPSK 13.5 14.78
3 QPSK 27 14.73
3 QPSK 40.5 14.72
3 16-QAM 54 14.69
3 16-QAM 81 14.74
3 64-QAM 108 14.72
3 64-QAM 121.5 14.71
3 64-QAM 135 14.65

AUDIX Technology Corporation  Report No. EM-F1010981



1.3. Test Configuration for Each Test Item
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802.11b | 802.11g | 802.11n-HT20 | 802.11n-HT40
Test Item
Data Rate for Test(Mbps)
6dB Bandwidth 1 6 6.5 13.5
Peak Power Spectral Density 1 6 6.5 13.5
Peak Output Power 1 6 6.5 13.5
Band Edge 1 6 6.5 13.5

1.4. Tested Supporting System Details

1.4.1.

NOTEBOOK PC

Model Number
Serial Number
FCCID

BSMI ID
Brand

AC Adapter

USB Cable
Power Cord

1.5. Description of Test Facility

Name of Firm

Test Site
(C8/Semi-AC)

NVLAP Lab. Code

TAF Accreditation No

PP19S

8285
MCLBCM92046
R33002

DELL
M/N:AD6513

DC Cord: Non-Shielded, Undetachable, 2.4m
Non-Shielded, Detachable, 0.25m

Non-Shielded, Detachable, 1.8m

AUDIX Technology Corporation

EMC Department

No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

No. 8 Shielded Room &

No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

Semi-Anechoic Chamber
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

May 14, 2009 Renewal on

Federal Communication Commission
Registration Number: 90993

200077-0

1724

AUDIX Technology Corporation

Report No. EM-F1010981
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1.6. Measurement Uncertainty
Test Item Frequency Range Uncertainty (dB)

Conduction Test 150kHz~30MHz +1.73dB
30MHz~300MHz +2.91dB

Radiation Test
, 300MHz~1000MHz +2.74dB

(Distance: 3m)
Above 1GHz +5.02dB

Remark Uncertainty = kuc(y)

Test Item Uncertainty
6dB Bandwidth + 0.05kHz
Maximum peak output power +0.33dBm
Band edges +0.13dB
Power spectral density +0.13dB
Emission Limitations +0.13dB

AUDIX Technology Corporation  Report No. EM-F1010981



2. CONDUCTED EMISSION MEASUREMET

2.1. Test Equipment

FCC ID: JI5-RT359333DB24

Page 9 of 75

The following test equipment was used during the conducted emission measurement
(No. 8 Shielded Room)

Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. |Test Receiver R&S ESCS30 100265 Aug. 24, 12°|Aug. 23, 13’
2. |AMN. R&S ESH2-7Z5 100366  |Mar. 26, 12’ |Mar. 25, 13’

2.2. Block Diagram of Test Setup
AC POWER
SOURCE <+ TRANSFORMER A.M.N.
TEST RECEIVER
‘ NOTEBOOK PC
PERSONAL COMPUTER |
| 2.4GHz 802.11n 3T3R
PRINTER wifi module (EUT)
— . POWER LINE — . SIGNAL LINE

2.3. Powerline Conducted Emission Limit §15.207, Class B,

RSS-Gen §7.2.2/Table 2]
Frequency Maximum RF Line Voltage
Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~46 dBuV
500kHz ~ 5SMHz 56 dBuV 46 dBuV
5SMHz ~ 30MHz 60 dBuVvV 50 dBuV

Remark 1.: If the average limit is met when using a Quasi-Peak detector, the EUT
shall be deemed to meet both limits and measurement with the average
detector is unnecessary.

2.: The lower limit applies at the band edges.

AUDIX Technology Corporation

Report No. EM-F1010981



2.4.

2.5.

2.6.

FCC ID: JI15-RT359333DB24
Page 10 of 75

Operating Condition of EUT

2.4.1. Setup the EUT and simulator as shown on 2.2.
2.4.2. Turn on the power of all equipment.

2.4.3. The Notebook PC was running test software “RT3593QA” to set EUT (2.4GHz
802.11n 3T3R wifi module) on transmitting and receiving during all testing.

Test Procedure

The EUT (link Notebook PC) was placed on the table which was above the ground by
80cm and Notebook PC’s adapter’s power cord connected to the AC mains through an
Artificial Mains Network (A.M.N.). This provided a 50 ohm coupling impedance for
the measuring equipment. (Please refer to the block diagram of the test setup and
photographs.)

Both sides of A.C. line were checked for maximum conducted interference. In order
to find the maximum emission, the relative positions simulators of the interface cables
should be manipulated according to ANSI C63.4-2003, RSS-Gen and RSS-210
regulation during conducted measurement.

The bandwidth of the R&S Test Receiver ESCS30 was set at 9kHz.
The frequency range from 150kHz to 30MHz was checked.
All the final readings from Test Receiver were measured with the Quasi-Peak detector

and Average detector. Remark: If the Average limit is met when using a Quasi-Peak
detector, the Average detector is unnecessary)

Conducted Emission Measurement Results

PASSED.
(All the emissions not reported below are too low against the prescribed limits.)

EUT was performed during this section testing and all the test results are attached in
next pages.

EUT 2.4GHz 802.11n 3T3R wifi module
M/N SMC-RT359333DB24

Test Date Dec. 20, 2013 Temperature 25 Humidity 52

Reference Test Data Neutral # 2; Line # 1

AUDIX Technology Corporation  Report No. EM-F1010981
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AUDIX TECHHOLOGY Corp. EMC Department
A U D IX Ho.53-11, Dinfu, Linkou Dist. ,Hew Taipei
City 244, Taiwan R.0.C.

Tel :4886-2-26092133  Fax:+886-2-26099303
Email :emclaudixtech. com

Data: 2 File: D:test dataiREPORTICIM2 1 DOOGCTM1211259-C-D.EMG (2)
BOLW&I {dBuV) Date; 2012-12-20
70 FCC 15B-B
60 | ! CLASS B (AV)
50 =l , -
40
30
20 1
10
00.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site no. : Ho.8 Shielded Room Data no. @ 2
Dis. / &nt. : ESH2-75 366 Ant. pol. : NEUTRAL
Limit : FCC 15B-B
Env. / Ins. : 25%C / 52% Engineer : Jack Wu
EUT : SMC-RT359333DB24
Power Rating : 1l1@Vac/60Hz
Test Mode : OPERATING
AN . Cable Emission
Freq. Factor Loss Reading Level Limits Margin FRemark

[ JRN=T - s = N R T

e
[

12

Femarks :

(MHz)  (dB) (dB) (dBuv) {dBpv ) (dBuv)  (dB)
@1 27.82 27.96 55.91 27.95 Average
@1 4p.86 41.99 65.91 24.91 QP
@1 25.85  25.19 54.59  29.48  Average
@l 35.00 38.14 64.59  26.45 QP
.81 14.61  14.75 51.51 36.76  Average
a4 27,22 27.36 61.51 34.15 QP
@ 26.78 26.94 46.32 19.38  Average
@ 36.60 36.76 56.32 19.56 QP
a9 18.95 19.24 d6.80  26.76  Average
a9 25.36  25.65 56.00 38.35 QP
.192 17 14.61 15.86 5.9  34.94  Average
.192 17 21.54 21.99 60.08 38.91 QP
1. Emission Level= AMH Factor + Cable Loss + Reading.
2. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

AUDIX Technology Corporation  Report No. EM-F1010981



AUDIX TECHHOLOGY Corp.
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EMC Department

AUDIX

Ho.53-11, Dinfu, Linkou Dist. ,Hew Taipei
City 244, Taiwan R.0.C.
Tel :4886-2-26092133  Fax:+886-2-26099303
Email :emclaudixtech. com

Data: 1 File: D:test dataiREPORTICIM2 1 DOOGCTM1211259-C-D.EMG (2)
BOLW&I {dBuV) Date; 2012-12-20
70 —
oo [l | | __FCC 158-8
5o [ [ | CLASS B (AV)
40
30
20
10
00.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site no. : Ho.8 Shielded Room Data no. @ 1
Dis. / Ant. ESH2-Z5 366 Ant. pol. : LINE
Limit : FCC 15B-B
Env. / Ins. : 25%C / 52% Engineer : Jack Wu
EUT : SMC-RT359333DB24
Power Rating : 1l1@Vac/60Hz
Test Mode : OPERATING
AN . Cable Emission
Freq. Factor Loss Reading Level Limits Margin FRemark
{(MHz ) (dB) {dB) (dBpv) {dBpv) {dBpv) (dB)
1 B.152 g.168 a.ed4 27.65 27.79 55.87 28.88 Average
2 9.152 2.1 o.ed 43,06 43.20 65.87 22.67 QP
3 a.179 .16 0.4 26.84 26.98 54 .55 27 .57 Average
4 8.179 0.16 o0.64 42,92 43.86 64 .55 21.49 QP
5 2.248 ©.186 0.&4 19.19 19.33 51.82 32.49  Average
6 a.248 ©0.106 o0.84  28.12 28.26 6l1.82 33.56 QP
7 8.489 0.12 8.4 26.91 27.67 46.19 19.12 Average
8 9.489 9.12 a.e4 35.94 36.1@ 56.19 28.89 QP
9 2.513 ©0.20 0.09 18.06 18.35 6.0  27.65 Lverage
16 2.513 0.2 0.9 2476  24.99 56.80 31.81 QP
11 7.810 ©.27 a.17 15.72 16.16 50.880 33.84 Average
12 7.8106 ©.27 a.17 23.24 23.68 60.88 36.32 QP

Remarks: 1. Emission Level= AMN Factor + Cable Loss + Reading.
2. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

AUDIX Technology Corporation  Report No. EM-F1010981



3. RADIATED EMISSION MEASUREMENT

3.1. Test Equipment

FCC ID: JI5-RT359333DB24
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The following test equipment was used during the radiated emission measurement:

3.1.1. For Frequency Range 30MHz~1000MHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. | LastCal. | Next Cal.
1. |Spectrum Analyzer Agilent E4446A |US44300366|Aug. 07, 12° | Aug. 06, 13’
2. |Test Receiver R&S ESCS30 100338 | Jul. 04,12’ | Jul. 03, 13’
3. |Amplifier Agilent 8447D [2944A06305| Feb. 13, 12" | Feb. 12, 13°
4. |Log Periodic UHALP , ,

Antenna Schwarzbeck 910%-A 0810 Mar. 03, 12° | Mar. 02, 13
> Biconical Antenna CHASE VB‘?I% 1264 Mar. 03, 12’ | Mar. 02, 13’
3.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)

[tem Type Manufacturer | Model No. | Serial No. | LastCal. | Next Cal.
1. |Spectrum Analyzer Agilent E4446A |US44300366|Aug. 07, 12’ | Aug. 06, 13’
2. |Pre-Amplifier HP 8449B |3008A02678| Mar. 07, 12’ | Mar. 06, 13’

3.5G High Pass 84300- , s
3. Filter HP 20038 005 Jan. 03, 13° | Jan. 02, 14
4. [24GNotwchFiter | EWT [P Ga | Feb. 14, 12| Feb. 13,13
5. |Horn Antenna EMCO 3115 9112-3775 |May 09, 12° | May 08, 13’
6. |Horn Antenna EMCO 3116 2653 Oct. 15,12 | Oct. 14, 13’
7. |Signal Generator HP 83732B |US34490489| May 16, 12° | May 15, 13’

3.2. Test Setup

3.2.1.

AC SOURCE <—

Block Diagram of connection between EUT and simulators

NOTEBOOK PC

2.4GHz

802.11n 3T3R

wifi module (EUT)

AUDIX Technology Corporation

Report No. EM-F1010981
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3.2.2. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz

ANTENNA TOWER

— ANTENNA ELEVATION VARIES FROM 1m TO 4m

3 METERS EUT
0.8m
TURN TABLE
GROUND PLANE
—— TEST EQUIPMENT

3.2.3. Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz

ANTENNA TOWER

[lil ANTENNA ELEVATION VARIES FROM 1m TO 4m

EUT

3m

0.8 m

TURN TABLE

GROUND PLANE

— TEST EQUIPMENT

AUDIX Technology Corporation  Report No. EM-F1010981
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3.3. Radiated Emission Limits (§15.209, RSS-210 §2.7/Table 2)

FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
MHz Meters uV/m dBpV/m

30 ~ 88 3 100 40.0

88 ~216 3 150 43.5

216 ~ 960 3 200 46.0

Above 960 3 500 54.0
Above 1000 3 74.0 dBuV/m (Peak)

54.0 dBuV/m (Average)

Remark (1) Emission level (dBuV/m) =20 log Emission level (uWV/m)
(2) The tighter limit applies at the edge between two frequency bands.
(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or

system.

(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and Part

15.209 (a).

(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part 15.35(b)
and Part 15.205(b) & Part 15.209(e) and Part 15.207(c).

3.4. Operating Condition of EUT

3.4.1.

simulator as shown on 3.2.

3.4.2. To turn on the power of all equipments.
3.4.3. The EUT was set the Notebook PC using test program “RT3593QA”.

3.4.4.

Set up the EUT (2.4GHz 802.11n 3T3R wifi module) via Notebook PC and

The EUT supports 802.11b/g/n-HT20/n-HT40 modes, we performed pre-scan

high, middle, low channels for each mode for spurious emission and listed the

worst channel of each mode in test report.

The worst channel of each mode as following:

Mode| Type of Network Channel
1. 802.11b CH1
2. 802.11¢g CH6
3. 802.11n-HT20 CH6
4 802.11n-HT40 CH6

AUDIX Technology Corporation
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3.5. Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter above the
ground. The turn table rotated 360 degrees to determine the position of the
maximum emission level. EUT was set 3 meters away from the receiving antenna
which was mounted on an antenna tower. The antenna moved up and down between
1 to 4 meters to find out the maximum emission level. Broadband antenna such as
calibrated biconical and log-periodical antenna or horn antenna were used as a
receiving antenna. Both horizontal and vertical polarization of the antenna were set
on measurement. In order to find the maximum emission, all of the interface cables
were manipulated according to ANSI C63.4-2003, RSS-Gen and RSS-210 regulation.

The bandwidth of the R&S Test Receiver was set at 120kHz. (For 30MHz to
1000MHz)

The resolution bandwidth and video bandwidth of test spectrum analyzer is IMHz for
peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test spectrum analyzer is IMHz and the video bandwidth
is 10Hz for average detection (AV) at frequency above 1GHz.

The frequency range from 30MHz to 25GHz (Up to 10™ harmonics from fundamental
frequency) was checked. 30MHz to 1000MHz was measured with Quasi-Peak
detector. Pursuant to ANSI 4.2.2, peak detector is an alternate option for frequency
from 30MHz to 1000MHz.

For emissions above 1GHz were measured with peak and average detectors, and
performed measurement in 1 m distance for frequency range from 5500MHz up to
40000MHz where there is no emission be found.

Pursuant to ANSI C63.4 8.3.1.2, when peak value complies with the average limit, we
didn’t perform measurement in average detector.

AUDIX Technology Corporation  Report No. EM-F1010981
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3.6. Test Results
PASSED.
(All emissions not reported below are too low against the prescribed limits.)

EUT 2.4GHz 802.11n 3T3R wifi module
M/N SMC-RT359333DB24

For Frequency Range 30MHz~1000MHz:

The EUT with following test modes were performed during this section testing and all
the test results are listed in section 3.6.1.

Reference Test Data
Mode | Type of Network |Channel| Frequency | Test Mode - -
Horizontal | Vertical
1 802.11b CH6 2437MHz # 14 #13
2 802.11g CH6 2437MHz . # 14 #13
Transmit
3. 802.11n-HT20 | CH6 2437MHz # 14 #13
4. 802.11n-HT40 | CH6 2437MHz # 14 #13
* Above all final readings were measured with Quasi-Peak detector.

2.4GHz for Frequency above 1GHz:

The EUT with following test modes was performed during this section testing and all
the test results are listed in section 3.6.2.

Reference Test Data
Type of Test . .
Mode Network Channel | Frequency Mode Horizontal Vertical
Peak |Average| Peak | Average
1. 802.11b CH1 | 2412MHz ) #16 #9 #15 #3
Transmit
2. 802.11g CH 6 | 2437MHz #16 #9 #15 #3

Note: 1. Above all final readings were measured with Peak and Average detector.
2. The emissions (up to 25GHz) not reported are too low to be measured.

AUDIX Technology Corporation  Report No. EM-F1010981
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For Restricted Bands:

The EUT was tested in restricted bands and all the test results are listed in section
3.6.4. (The restricted bands defined in part 15.205(a))

Reference Test Data
Mode | Type of Network | Channel | Frequency | Test Mode - -

Horizontal Vertical

1. CH1 2412MHz #5,#6 H#HT,#8
802.11b Transmit

2. CH 11 2462MHz #1,#2 #3,#4

3. CH1 2412MHz ) #5,#6 H#HT,#8
802.11g Transmit

4. CH 11 2462MHz #1,#2 #3,#4

5. CH1 2412MHz ) #5,#6 H#HT,#8
802.11n-HT20 Transmit

6. CH 11 2462MHz #1,#2 #3,#4

7. CH3 2422MHz ) #6,#5 #HT,#8
802.11n-HT40 Transmit

8. CHO9 2452MHz #1,#2 #3,#4

AUDIX Technology Corporation  Report No. EM-F1010981
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802.11b, Transmit, Frequency: 2412MHz
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For 30-1000MHz Frequency Range Measurement Results

Site no. A/C Chamber Data no. 13
Dis. / Ant. 3m  VBAE106A/UHALP2108AR Ant. pol VERTICAL
Limit FCC PART-15C
Env. / Ins. E4446Aa 25*C/6l% Engineer Johnny Hsueh
EUT SMC-RT359333DB24
Power Rating DC 5V
Test Mode g02.11b (Tx2437MH=z)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHz) {(dB/m) (dB) (dBuv) (dBuv/m) (dBuv/m) (dB)
i 35.820 22.49 o2 13033 37.01 40.00 2280 0P
2 299.660 26.77 3.90 -0.24 30.43 46.00 15.57 QP
3 435.600 18.¢9 6.40 5.19 30.28 4¢.00 TS 0P
4 697.360 23.32 6.50 -0.46 29.36 4¢.00 le.64 QP
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.

Site no. A/C Chamber Data no. 14
Dis. / Ant. 3m  VBAE1l06&A/UHALP9108A Ant. pol. HORIZONTAL
Limit FCC PART-15C
Env. / Ins. E4446R 25*C/61% Engineer Johnny Hsueh
EUT SMC-RT359333DB24 B
Power Rating DC 5V
Test Mode BOZ2.11b (TxZ2437TMHz)
Ant. Cable Emission
Fredq Factor Loss Reading Level Limits Margin Remark
(MHZ) (dB/m) (dB) (dBuVv) (dBuv/m) (dBuv/m) (dB)
d: 200.720 22.08 3.00 Fin8bH 33.04 4350 Td=46 QP
2 301.600 14.59 O W G 32.40 4¢.00 13.60 QP
3 334.580 15:09 4.20 11.66 3005 4¢6.00 TR 0 o o 72
4 700.270 23.46 6.50 1.84 31.80 4¢.00 14.20 QP
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

limit are not reported.

2. The emission levels that are 20dB below the official

AUDIX Technology Corporation
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802.11g, Transmit, Frequency: 2437MHz

FCC ID: JI15-RT359333DB24
Page 20 of 75

Site no. : A/C Chamber Data no. 14
PIE,. ST 3m  VBAGlO6A/UHALPS108A Ant. pol. HORIZONTAL
Limit FCC PART-15C
Env. / Ins. E4446RA 25*C/61% Engineer Johnny Hsueh
EUT SMC-RT359333DB24
Power Rating DC 5V
Test Mode 802.11g (Tx2437MHz)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHz) {(dB/m) (dB) (dBuv) (dBuv/m) (dBuv/m) (dB)
g 200.720 22.08 3.00 6.37 31.45 43.50 1205 QP
2 299.660 26.77 3.90 5565 36.32 4¢.00 9.68 QP
3 498.510 18.79 6.50 016 25.45 46.00 20k 555 T OP
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.

A/C Chamber Data no.
3m  VBAE106A/UHALP2108A Ant. pol.
FCC PART-15C

E4446a 25*C/61% Engineer
SMC-RT359333DB24

DC 5V

802.11g (Tx2437MHz)

13
VERTICAL

Johnny Hsueh

Mzrgin Remark

Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
Power Rating
Test Mode
Freq
(MHz)
i 35.820
2 299 .660
3 501.420
4 ee7.290

Ant. Cable Emission

Factor Loss Reading Level Limits
(dB/m) (dB) (dBuv) (dBpV/m) (dBuv/m)
22.49 1.20 12.44 el sTn 40.00
Pg, R 3.90 -0.08 30.59 46.00
18.95 6.52 1.60 27.08 46.00
22 .80 ©.40 0.26 29.4¢ 4¢.00

Emission Level= Antenna Factor + Cable Loss +
2. The emission levels that are 20dB below the official

limit are not reported.

(dB)

3.88 QP
15.41 QP
18.92 QP
16.54 QP

Reading.
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Site no. B/C Chamber Data no. : 14
Dis. / Ant. 3m  VBAE106A/UHALP9108A Ant. pol. : HORIZONTAL
Timit FCC PART-15C
Env. / Ins. E4446A 25*C/61% Engineer : Johnny Hsueh
EUT SMC-RT359333DB24 B
Power Rating DC 5V
Test Mode 802.11n (Tx2437MHzZ)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHZ) (dB/m) (dB) (dBuv) (dBuv/m) (dBuv/m) (dB)
i: 55.220 14.39 150 Td=.08 26.97 40.00 13.03 gP
2 199 250 22..09 3.00 g8.41 33.49 413.50 TG. 0. QP
3 299_660 26.77 3. 90 a3 = 46.00 14780 “QP
4 501.420 18.95 6.52 4.54 30.02 46.00 15.98 QP
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.

Site no. A/C Chamber Data no. = 13
Dis. / Ant. 3m  VBAE1l06&A/UHALP9108A Ant. pol. : VERTICAL
Limit FCC PART-15C
Env. / Ins. E4446A 25*C/61% Engineer : Johnny Hsueh
EUT SMC-RT359333DB24 B
Power Rating DC 5V
Test Mode 802.11ln (TxZ2437MH=z)
Ant. Cable Emission
Fred. Factor Loss Reading Level Limits Margin Remark
(MHZ) (dB/m) (dB) (dBuv) (dBuv/m) (dBuv/m) (dB)
1 35.820 22.49 Y20 13e06 36.74 40.00 ReiBE T OP,
2 200.720 22.08 3.00 0= 0 25.09 4350 18.41 QP
3 4893530 1879 6.50 4:-53 29.82 46.00 TGsla S QP
4 700.270 23.46 6.50 0= 05 3001 4¢.00 E500F 0P
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

limit are not reported.

2. The emission levels that are 20dB below the official
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Site no. : A/C Chamber Data no. 14
Dis. / Ant. : 3m VBAELl06A/UHALP9108A Ant. pol. HORIZONTAL
Limit : FCC PART-15C
Env. / Ins. : E4446R 25*C/61% Engineer Johnny Hsueh
EUT : SMC-RT359333DB24
Power Rating DC 5V
Test Mode BOZ2.11nd40 (TxZ2437TMHz)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBuv) (dBuv/m) (dBuv/m) (dB)
1 199.750 22.09 3.00 .64 31.72 43.50 1198 Qe
2 299.660 26.77 3.90 53 36.04 4¢.00 9.96 QP
3 334.580 1509 4.20 11.42 3071 4¢.00 35220 Q0
4 501.420 18.95 6.52 Sl 30.63 4¢.00 15.37 QB
5 200.270 23.46 6.50 1.87 31.83 4¢.00 ¥ ET CQe
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

Zis

limit are not reported.

The emission levels that are 20dB below the official

Site no. A/C Chamber Data no. 13
Dis. / Aant. : 3m VBAE1l06A/UHALP9108A Ant. pol VERTICAL
Limit T FECE: BART=15E
Env. / Ins. : E4446A 25*C/61% Engineer Johnny Hsueh
EUT SMC-RT359333DB24
Power Rating DC 5V
Test Mode 802.11nd40 (TxZ2437TMH=z)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBuv) (dBuv/m) (dBuv/m) (dB)
il 35.820 22.49 1.20 14.33 38.01 40.00 12908 “ 0P
2 200.720 22.08 3.00 2.88 27.96 43 .50 15.54 QP
3 299.660 26.77 3.90 0.83 caEnT, 46.00 1450 “QB
4 498.510 18.79 6.50 2.30 27.59 46.00 18.41 QP
5 700,270 23.46 6.50 0.00 29.9¢6 46.00 16.04 QP
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

limit are not reported.

The emission levels that are 20dB below the official
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3.6.2. 2.4GHz for Above 1GHz Frequency Range Measurement Results

802.11b Transmit, Frequency: 2412MHz

Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Freq.
(MHE=)

&/C Chamber site
3m  3115(4927)
FCC PART-15C (1lG-PEK)

16

Data no. z
: HORIZONTAT

A2nt. pol.

E4446n 25%C/61% Engineer : Johnny Hsueh
SMC-RT359333DB24
DC 3V

802.11b (Tx2437MH=z)

Ant. Cable Emission

Factor Loss Reading Level Limits Margin Remark
(dB/m) (dB) (dBuvV) (dBpV/m) (dBpV/m) (dB)

33.18 9.15 12.38 24.70 74.00 15.30 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.-
2. The emission lewvels that are 20dE below the official
limit are not reported.
Site no. : L/C Chamber site Data no. = 15
Dis. / Ant. : 3m 3115(43%27) Ant. pol. : VERTICAL
Timit : FCC PART-15C (1G-FE)
Env. / Ins. : E44464 25*%C/61% Engineer : Johnny Hsueh
EUT : SMC-RT359333DB24
Power Rating : DC 5V
Test Mode : B02.11b (Tx2437MH=z)
Ant. Cable Emission
Fredq. Factor Los= Reading Level Limits Margin Remark
(MH=z) {(dB/m) (dB) (dBpV) (dBpV/m) (dBp¥/m) (dB)
1 4879.000 33.18 g.13 32,31 54.63 T74.00 19.37 Peak

1.
2.

Eemarks=:

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission lewvels that are 20dB below the official

limit are not reported.
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Site no.

Dis. / Ant.
Limit
I

BN - ERS..
EUT
Power Rating
Test Mode
Freq
(MHz)
1 4880.500

FCC ID: JI15-RT359333DB24
Page 24 of 75

A/C Chamber Data no. : 9

3m 3115(4927) Ant. pol. : HORIZONTAL
FCC PART-15C (1G—AV)

E4446A 25*C/61% Engineer : Johnny_Hsueh

SMC-RT359333DB24
DE 5V B
802.11b (Tx2437MHz)

Ant. Cable Emission

Factor Loss Reading Level Limits Margin Remark
(dB/m) (dB) (dBpv) (dBuv/m) (dBuv/m) (dB)

32:18 9=15 6.38 48 .70 54 _00 5.30 Awverage

Emission Level=

limit are not reported.

Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official

Site no.

Dis. / Ant.

Limit

Env. / Ins.

EUT

Power Rating

Test Mode
Fredq
(MHZz)

A/C Chamber Data no. : 3

3m 3115(4927) Ant. pol. : VERTICAL

FCC PART-15C (1G—AYV)

E4446A 25*C/61% Engineer : Johnny Hsueh
SMC-RT359333DB24 B

BE S

802.11b (Tx2437MHz)

Ant. Cable Emission

Factor Loss Reading Level Limits Margin Remark
(dB/m) (dB) (dBuv) (dBuv/m) (dBuv/m) (dB)

33 alB 5.15 Fi 38 45_63 54.00 8.37 Average

Emission Level=

limit are not reported.

Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
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802.11g, Transmit, Frequency: 2437MHz

FCC ID: JI15-RT359333DB24
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Site no. : &S0 Chamber Data no. 1a
Dis. / Ant. Jm A3115(4327) Ant. pol. HORIZONTAL
Limit FCCO PART-1353C (13-PK)
Env. / Ins. E444pa 25*C/61% Engineer Johnny_ Hsueh
EUT SMC-RT359333DB24
FPower Rating D 5v
Test Mode B80Z.11g (TxZ437MHz=)
Ant. Cable Preamp Emission
Fredq. Factor Loss ain PReading Level Limits Margin FRemark
(MHz (dBE/m) {dB) {dBpv) (dBEpv) (dBEpvV/m) (dBEpVSm) (dB}
1 4873.000 33,18 2.15 34.473 4,80 54,70 74,00 1%.30 Peak
RBemarks: 1. Emission Lewel= Antenna Factor + Cakle Loss - Preamp Gain + Reading.
Z. The emission levels that are 2Z0dE below the official
limit are not reported.
S8ite no. A Chambher Data no. 15
Dis. / Ant. 3m 3115 (49327 Ant. pol. YERTICAL
Limit FCC PART-15C (1E-PE)
Env. / Ins. Ed4d4d4er Z5*C/61% Engineer Johnny Hsueh
EUT SMC-RT359333DB24
FPower Rating D 5V
Test Mode BO0Z.11g (T=Z437MH=)
Ant. Cabkle Preamp Emission
Freq. Factor Loss “ain PReading Level Limits Margin Remark
(MHz) (dB/m) ({dB) (dBpV) (dBpV) {dBEpV¥/m) (dEpV/m) (dE)
1 4756.000 32,97 9.2Z0 34.45 44,97 S5Z.88 74.00 z1.3Z Feak
Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss - Preamp Gain + Reading.

zZ.

The emission levels that are 2Z0dE below the official

limit are not reported.
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Site no.

Dis. / Ant.

Limit

Env. / Ins.

EUT

Power Rating

Test Mode
Freq
(MHz)

A/C Chamber
3m 3115(4927)
FCC PART-15C (1G—AWV)

E4446A 25*C/61%
SMC-RT359333DB24
DC 5V

802.11g (Tx2437MHz)

FCC ID: JI15-RT359333DB24
Page 26 of 75

Data no T
Ant. pol. : HORIZONTAL
Engineer : Johnny Hsueh

Emission

Ant. Cable

Factor Loss Reading
(dB/m) (dB) (dBuv)
33.18 9215 4.38

Level Limits Margin Remark
(dBuv/m) (dBuv/m) (dB)
46.70 54 .00 7.30 Averages

Remarks: 1.

Emission Level=

limit are not reported.

Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official

Site no.

Dis. / Ant.
Limit
I

A/C Chamber
3m 3115 (4%927)
FCC PART-15C (1G-AV)

Data no. =g 2
Ant. pol. : VERTICAL
Engineer : Johnny_Hsueh

Emission

Level Limits Margin Remark
(dBuv/m) (dBuv/m) (dB)

44 68 54 _00 9.32 Average

Env. / Ins. E4446A 25*C/61%
EUT SMC-RT359333DB24
Power Rating nC 5V
Test Mode 802.11g (Tx2437MHz)
Ant. Cakle
Freq Factor Loss Reading
(MHz) (dB/m) (dB) (dBuv)
1 475¢.000 32.97 9.20 2.52
Remarks: 1. Emission Level= Antenna

limit are not reported.

Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
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FCC ID: J15-RT359333DB24

3.6.3. Restricted Bands Measurement Results

Date of Test Jan. 14, 2013 Temperature

EUT

Test Mode

2.4GHz 802.11n 3T3R wifi module Humidity

Page 27 of 75

25

61

802.11b, Transmit, Channel: 01, Frequency: 2412MHz

. AUDEX Carp.  EMC Laborkiory
'.'4 U D | x o 5311, Tis-fu Toen, Lin-kou Hiismg, Tape
Courty, Taiwan RO.C Pkt Condir 24443
Tl =R86-2-26092 133 Fax ~886-2- 26099303
Ezrail teme i Heme com v

D B

"y .
f i\
{
FCL PART-14C L!ﬁ
E 1 'PZ"" 1 1
L1 e e et L i i
Yam FEETY ErT Fia. T T3
Fraguency [MHz)
Jlne na. i ASC Chasbar alte Data no. i E
Dis. / Ank. 1 Im 115 (4527 Ant. pol. : HORIZONWNTAL
Limit 3 FOU FART-15%C (10-FE)
: E444ER 15T /E1% Tehnny lsush
1 SMC-RT359333DB24
1 B 5Y
1 B0Z.11b [(Tx2413MMz)
Ant. Cable Emisaion
Freg. Factor Loss  Resding Lavel Limits Margin Remark
[MHz} jdarm) (dm) (dEuv)  (deuWim) {dSav/m) [dm)
1 2 47 6.34 €0.E2 74.00 13.38 peak
2 £ AT .34 2%.97 84,79 TE. G0 13.21 Feak
3 2 6.3€ TE.€E 111.54 T4.G0 =37.54  Peak
Re=arks: 1. Emizsion Levels Ancenna Factor + Cable Loss + Feading.

« The emisaion lesvels that are 1048 below the official
limit =re not reported.

p AUTHX Cosp.  EMIC Labsoratory
A U D | x Mo 5311, Tre:fu T, Lis-koo Hsleg, Tuipel
Cousty, Taewgn ROC Powt Coadle 24847
Tel =BBE-2- 24097133 Fau-E88-2- 24099303
Ewrmil-tteeme i Hemne com

Daca: §
Laval |dBuvim)

LiH 5
v
AT W
f
|
.«F'"*v' Vi
] 1 FCC PART-18C |§
T e——— i i "
T FriT i, FiTE Ty ey
Fraguency [MHz)
Site no. : ASE Chamber site Data no. o €&
Dis. J Ant. 3 3= 115 (4927 Ant. pal. @ HORIZONTAL
Lisit 1. FCC PART=18C (1G-=AWV)
Env. / Inm. 1 E444ER I5'C/EL% Jelinny_Haush
e : SMC-RT359333DB24
Fower Rating 7 DO W
Tagr Mods : ER2.11E ITEIL1IMAE)
ARt Cable Emission
Freg. Factor Loss Resding Lavel Limics Margin Remark
IMHE) (dbSmy (48] (SBLV) (dhuV/m) (dBuV/m] [cdB)
47 6.34 54.00 Averags
47 £.34 54.00 Aversge
b | 6.3 54.G0 Avarags

fon Lewelw Antenna Factor + Cable Loss + Reading.
2. Tha sxizalen levels that are I0:A8 below the olficial
limit are not reported.
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FCC ID: J15-RT359333DB24

Date of Test Jan. 14, 2013 Temperature

EUT

Test Mode

2.4GHz 802.11n 3T3R wifi module Humidity

Page 28 of 75

25

61

802.11b, Transmit, Channel: 01, Frequency: 2412MHz

AUTHX Comp. EMC Labwwstory

W 5311, Tie- fu Tesn, Lis-koo Hileg, Talpei
Cousty, Talwan ROC Post Code 24843
Tel =086 2- 24092133 Fax -850 220099508

Emmail fteme I riemc com =
Em [ EE ]
H"r !
3
."/—'_\
o recthevicpdag
X YL =T
b5y FEETE 4. TeL T a0
Fraguancy [Miz)
Site no. 1 ASC Chesber aits Data no. 7
Dis. / Anc. 1 1= 1154837 Ant. p=l. @ VERTICAL
Limit t PCC FART=1%C (1G=F¥)
Env., [ Inz. 1 E444ER 25T /E1% Johany_Raush
EUT : SMC-RT359333DB24
Fower Rating 1 DC Sy
Tear MNods 1 B02.11k (TI{13MHZ)
Ant. Cabls Emigsizn
Freq. Factar Loss Reading Lavel Limits Margin Remark
iMHz) {d8Sm) (dB] (dBuvl (deg¥/m) (d3aVim) [d3)
1 2385%.620 2B.47 €.34 21.45 S€.27 T4.00 17.73 | Peak
4 23F0.000 ZJB.47 £.24 J1.03 L. E% .00 1E.1% Peak
3 I413.080 28.31 6,36 TO.94 105.72 T4.00 -31.71 Peak

Fezarks: 1. Emisszion Leawvels Antenna Factor + Cable Loss + Esading.
2. The saissicn levels that are 2048 below the olificial
limit are not reported.

: AUDIX Cosp.  EMIC Luborstory
,4 U D | N £3-11, Tie-fu Temy, Lis-koo Hleg, Talped
Cousty, Talwan ROC Post Code 24843
Tel -BB6-2-240592133 Fax=856-2- 24099308

i o i e by

A
=t ,-?'“J"‘_““‘!'l-@

U5 FEETE T L TagH a0
Fraguency |MHz)
Site no. 1 ASC Chesber aits Data no. : B
Dis. / Anc. 1 1= 1154837 Ant. p=l. @ VERTICAL
Limit t PCC FART=1%C (LG=AV)
Enw., [ Inz. 1 E444ER 25T /E1% Johany_Raush
EUT : SMC-RT359333DB24
Fower Rating 1 DC Sy
Tear MNods 1 B02.11k (TI{13MHZ)
Ant. Cabls Emigsizn
Freq. Factar Loss Reading Lavel Limits Margin Remark
iMHz) {d8Sm) (dB] (dBuvl (deg¥/m) (d3aVim) [d3)

1 2385,
a2 Z3F6.000
3 I413.440

A7 .34 13.57 4E. 38 S54.00 5.81 Averags
47 6.34 13.98 {5 .80 54.00 5.30 Average
.51 6,36 E7.64 14 51 54.00 -46.51 Avarage

Fezarks: 1. Emisszion Leawvels Antenna Factor + Cable Loss + Esading.
2. The saissicn levels that are 2048 below the olificial
limit are not reported.

AUDIX Technology Corporation  Report No.

EM-F1010981



FCC ID: JI5-RT359333DB24
Page 29 of 75

Date of Test Jan. 14, 2013 Temperature 25

EUT 2.4GHz 802.11n 3T3R wifi module Humidity 61

Test Mode 802.11b, Transmit, Channel: 11, Frequency: 2462MHz

AUDEX Coep. EMC Labomwiory

Mo 4311 Te-fu Teen, Lin-kou Hsiemg, Taped
Cotrty, Taivwan ROC Post Codie 244843
Ted ~866-2-26000 133 Fax =E86-1-24099300
Estail tese Jnese cona tw

AUDIX ]

I:l-illuw
"r =
Fa N
.f N tccmarucpopg
1] H e .
T T TS T, LT 0
Fraguency [Miz)
Site no. 1 AfC Chamber site Data mo, @ 1
Dis. F Ant. 1-3m J11E5[4927) Ant. pol. @ HORIEONTAL
Li=mit : FCC PART-15C (1G-FR)
Env., f Ins. 3§ E444€R 257 SE1S Johnny Msush
EUT = SMC-RT359333DB24
Powar Racimg @ DC SV
Test Mods t §02.11b [TEI4EIMME)
Ant. cable Exisnion
Freq. Factor Loss Resding Lavel Limits MArgin Remark
MHz) (da/mj {da) (dBu¥) (dEpWV/m) (d3gV/m) (d3)
1 S4E2.260 28.8&2 g.42 TI.ER 11s.7% 74.00 8. T4 Peak
2 2493.300 2E-&4 £.45 26.08 #1.21 Ta.00 1i.73  Peak
3 2483.600 JE.E€E 6.4% J5.74 £1.05% 74,00 12.5% Peak

Remarks: 1. Emission Levels Antenna Factor + Cable Loss + Beading.

2. The smizglon levels that are 2048 below the official

limit ace nRot Feporved,
. AUDEY Comp,  EMGC Laborwtory
,4 U D | x N £5.11, Tie-fu Teen, Lis-hou Hyieg, Taipsd
County, Taiwam ROC Post Code 24443
Tel =REE-2- 24092108 Fau =B86.2. 28009300
Esrunill themmns ff esne: oo tw
D 3
Larwnl {dBaivim)
"r T
/Jd_ 1w
/ \
|
¥ v"n&
) — 3 PGS PART-1EC |1
N ___ﬂ
T Fabh. 7T D i o
Fraguaney [MHz)
gite no. H Chamhar site Data no, o 2
Dis. / Ant. i'3m 31154927 Ant. pol. : HORICOHTAL
Limit 3 FCC FRRT-15C (10-AV)
Env. / Ina. 1 Ed44ER 25T /EL% Jehnny_Haush
EoT . SMC-RT359333DB24
Fowar Rating z DO &Y
Teat Mods 3 B02.11b (ITEI4EIMHzZ)
Ant. Cable Emiaxion
Fieg. Factes Lozs Peading Laval Limita Macgin Pasack
[MHz) d2lmh (48] (dBg¥)  (dBuvV/m) (d8uVim) [dB)
25 .63 6.42 LOF.ET =55, €7 Avarage
28 .64 .45 53.30 G.T0 Average
1B 8L £.45 23. 30 G.70 Averags

Emission Lawvele Aatenns Factor + Cable Loss + Beading.
The emisaion levels that are 20«48 below the official
1imit are not reported.

AUDIX Technology Corporation  Report No. EM-F1010981



Date of Test

Jan. 14, 2013

FCC ID: J15-RT359333DB24

Temperature

EUT

Test Mode

2.4GHz 802.11n 3T3R wifi module Humidity

Page 30 of 75

25

61

802.11b, Transmit, Channel: 11, Frequency: 2462MHz

AUDEX Corp. EMIC Laborsiory

%o 5311, Te-#o Tuin, Lis-kow Hiimsy, Taiped
Cousty, Taiwas ROC Post Cioxlls 24433
Tel~BES- 2. 26092153 Fax 8BS 2. 26084503

AUDIX

FOC PART-18C rlﬂm

1]
5 AL FTTE 438 FTIT F= ]
Fraguency [MHz)
Sive na. t ASC Chasber aice Data ne. LI
Dis. f AneE. i Jm 115 (4527) Ant. pol. : VERTICAL
Eimdit 1- FCC FPART-1%C (1O0-PE)
Env. / Ina. o E444EA 25T SELR Johany Haush
EUT : SMC-RT359333DB24
FPower Rating i DC &V
Teat Mods 1 BOZ.11b (ITI4EIMHZ)
Ant. Cabis Emisaion
Freq. r-‘--:'-'.:*'-": Loxs Reading Laval Limice Margin Remark
MHz) idnfm) (d8) (dBEY)  (dBuVim) (dBuV/m] (dB)
1 Z4&1.120 ZJIR.&2 €.43 T3I. M0 108,75 74,00 —-34.7% Feak
2 4BL5300 20,66 6.45 23.24 S.36 T4.00 15.64 Peak
Se0 28.484 645 55.20 T4.00 14.88 Peak
Emission Leawvel= Antanns Factsr + Cakle Loas + Reading.

The emission lewvels thar are 2048 below the official
1imit are not reported.
r AUTEN Carp.  EMC Labomviory
AUDIX %o 5311, Te-#o Tuin, Lis-kow Hiimsy, Taiped
Cousty, Taiwas ROC okt il 14443
Tel -888-2- 26092153 Fau -BES-2. 26099303

Cuasta: &
Lavwal |dBuvim)
1T =
’,/yr._-\r_h‘p'\
kY
/ \
s _"'F"'\ P — FOC PART-MC |15
\‘
5 T FTTE 438 FTIT F= ]
Fraguency [MHz)
Sive na. t ASC Chasber aice Data ne. ;8
Dis. f AneE. i Jm 115 (4527) Ant. pol. @ VERTICAL
Eimdit 1- FCC FPART-1%C (10-AaW)
Env. / Ina. : E444EA 25T SE1R Johany Haush
EUT : SMC-RT359333DB24
FPower Rating i DC &V
Teat Mods 1 BOZ.11b (ITI4EIMHZ)
Ant. Cabis Emisaion
Freq. r-‘--:'-'.:*'-": Loxs Reading Laval Limice Margin Remark
MHz) idnfm) (d8) (dBEY)  (dBuVim) (dBuV/m] (dB)
1 Z4&3,.T€0 IFR.E2 €.43 TO0.5%7 105, &3 54.00 -%51.47 Averaga
2 Z4B1.500 20.66 6.45 15.41 5g. 53 54.00 J.47 Average
3 2483.760 2B.88 .45 15.48 54. &0 54.00 3.40 Average
Emission Leawvel= Antanns Factsr + Cakle Loas + Reading.

The emission lewvels thar are 2048 below the official
1imit are not reported.

AUDIX Technology Corporation  Report No.

EM-F1010981



Date of Test

FCC ID: JI5-RT359333DB24
Page 31 of 75

Jan. 14, 2013 25

Temperature

EUT

2.4GHz 802.11n 3T3R wifi module

Humidity 61

Test Mode

802.11g, Transmit, Channel: 01, Frequency: 2412MHz

AUDIX ]

AUDEX Coep. EMC Labomwiory

Mo 4311 Te-fu Teen, Lin-kou Hsiemg, Taped
Cotrty, Taivwan ROC Post Codie 244843
Ted ~866-2-26000 133 Fax =E86-1-24099300
Estail tese Jnese cona tw

ftmqm
"r T
" ey
'} | \
=
e fpebatacpe
5 i R - o |
|
T FEET I T Ty e
Fraguency [Mbz)
Site no. 1 AfC Chamber site Datm mo, : 3
Dis. f Ankt. 1 Im IS [432Ty Ant. pal. : HORIZONTAL
Limit T FOC FART=15C (1G-FX)
Env. / Ins. o E444E&n 23T SELS Fohany_Haush
LT : SMC-RT359333DB24
Power Rating 1 Do SV
Test Mods 1 BGE.11g [T=I4L41IMHEZ)
Ant. Cable Emission
Freq. Facter Loss Peading Lavel Limits Margin Remark
IMHZ) (dBfmi (dB) (EBuY)  (4Buv/m) {dBuV/m] [dB)
1 338%.3 &.34 31.47 EE.JE 7.72 Feal
2 23F0.000 6.34 23.4% 62.21 5.67 Peak
3 Ed10, 020 6.3 75.41 110,51 -36.51 FPesk
Remarks: 1. Emipsicn Lavel= Ancanns Fagtor + Cable Lozs + Rssding.
2. The emisslon levels that are 2048 bBelow the official
1imit are not reportsd.
. AUDHX Coep.  EMC Laborutony
AU D |x N 8511, Tie-fu T, Lis-koo Hulemg, Taips|
Cousnty, Talwmn RO.C Porst Ciodle 244843
Tel =BRA-2. 24092133 Far-ER8-1. 24099303
Exmail tieemc i fieme com tw
Cuatx: &
11:-_.u...._1..u... J
3
(L1}
SRR
a8 1 C PR |15,
=== o
T FEET . FET TS Sai, T3
Fregusney [MHz)
gite no. T ASC Chambsr site Date no, o &
Dis. [ Ant. : 3= FLAS (4827 ARt. pal. @ NORIZOHTAL
Limit 3 FOC PRART=15C (1G=AV)
Env. / Ins. 1 E444&n 25T/ E1Y Johany_ Hsush
T : SMC-RT359333DB24
Fower Rating 1 DC 5V
Teat Mods 3 EDZ.11g (T=I41IMHz)
Ant. Cable Emisxion
Freqg. Factor Loss Resding Lavel Limits Margin Rasmark
MAz) (d2/mi {d8] (dBu¥) (dBgV/m) [(dBuv/m) [(d3)
I 235%.440 28.40 €.30 15.06 <] O0.24 Average
2 ZA0.000 2B.47 6.34 1%.03 34 .00 .10 Aversge
3 I4CGF.E40 JE.S51 €.36 E%.974 54,00 -4E.82 Avarsge
Aemaris lpsion Lewals Antenns Factor + Cable Loss + Resding.

1
2. Tha

limie are not

szlzalen lovels that are J038 below the official
reported.

AUDIX Technology Corporation  Report No. EM-F1010981



Date of Test Jan. 14, 2013

FCC ID: JI5-RT359333DB24
Page 32 of 75

Temperature 25

EUT

2.4GHz 802.11n 3T3R wifi module

Humidity 61

Test Mode

802.11g, Transmit, Channel: 01, Frequency: 2412MHz

AUDIX ]

AUDHX Coep.  EMC Laborutony
o 5511, Ti=-fo Teemn, Lis-kou Halemg, Taipsi
Cousnty, Talwmn RO.C Pout Code: 244843

Tel =BRA-2. 24092133 Far-ER8-1. 24099303
Esmmill tieme flemnc com tw
Data: T
11:-.........‘....... J
3
llll,..-..-..._._
I ————— 1T
i " i A
L - S R
T FEET FreTy FET TS Sai. T3
Fragusncy (MHz)
gite no. * AFC Chazber site Date no -3
Bis. / Ank. i 3m 3115043271 Ant. pol. : VERTICAL
mi=LlT  FCC PART-15C 11G-PR)
Env. / Ins. 1 EdddER I5C/E1% Johony Msush
=0T : SMC-RT359333DB24
Power Rating @ DC SV
TesT MHods T BD2.1lg ITx2413uEz)
Ant. Cable Epission
FIeg. Factor Loas Reading Level Limits Margin Remark
(HHZ] (d4hfm) (48 (EBRUY)  (dBuV/m) (dBuV/m)  (dB)
1 2377.880 3JE.43 6.32 32 aT.15%
i IIRCLO00 28.47 €.34 Il1.52 S6.34
3 2413.440 ZB.51 .38 E3.d4 104.31

Emissicn Level= Antanns Facter
The emission levels that are 20

¢ Cable Loss + Raading.
d8 below the official

limit are not reportsd.
r AUTEN Carp.  EMC Labomviory
AUDIX N 5311 Tes-fu Toin, Lan-how Fibismy, Taiped
Cousty, Taiwas ROC okt il 14443
Tel -888-2- 26092153 Fau -BES-2. 26099303
Ciata: §
Lavwal |dBuvim)
1T =
F |
_rgr-'ll’-lﬂ ll
L : . L L
g e
L FEETE 788, T ER 406, 30
Fraguency [MHz)
Sive na. t ASC Chasber aice Data ne. Il
Dis. f AneE. i Jm 115 (4527) Ant. pol. : VERTICAL
Eimdit 1- FCC FPART-1%C (10-AaW)
Env. / Ina. o E444EA 25T SE1R Johany Haush
EUT : SMC-RT359333DB24
FPower Rating i DC &V
Teat Mods : B0Z.119 ITRIL1IMAZ)
Ant. Cabis Emisaion
Freq. r-‘--:'-'.:*'-": Loxs Reading Laval Limice Margin Remark
MHz) idnfm) (d8) (dBEY)  (dBuVim) (dBuV/m] (dB)
1 Z38%.880 ZJIR 47 - 38 4T.40 24,00 E.80 Averaga
& Z180.000 28.47 €.34 47,568 54.00 .41 Average
3 2409840 28.51 .38 25.75 54.00 =41.75 Average

Pezarks:

Emissicn Lawel= Antanns Factor
The emission lewvels thar are 20
1imit are not reported.

¢ Cable Loas + Reading.
48 below the official

AUDIX Technology Corporation

Report No. EM-F1010981



FCC ID: JI5-RT359333DB24
Page 33 of 75

Date of Test Jan. 14, 2013 Temperature 25

EUT 2.4GHz 802.11n 3T3R wifi module Humidity 61

Test Mode 802.11g, Transmit, Channel: 11, Frequency: 2462MHz

- AUDIN Cosp.  EMC Labseatory
AUDIX o 5317, The-fa T, Lis-koe Hiissg, Taiped
Couty, Teiwa= RO.C Posal Coxlle 28243
Tel ~ERA-2- 28092133 Fax —-EE8-2- 28099303

Emmail-themmc & Seme com tw

FEC PATASC (G2

1) \"‘-“'--—4-—-.-..—--...."‘--\_\,__,__._.

LT R Ty . FTTT LT a0
Fraguency [MHz)
Floe no. {C Chasher alte Data no. 1
Diz. / Ant. 3 114827 Ant. pol. @ HORIEONTAL
Li=it : FoC PART=135C (1G-PR)
Env, § Ins. 1 Eddd48A ISTSEL% Johnny Hsueh
EUT : SMC-RT359333DB24
Pzwar Aating : DG SV
Teat Mods 1 BO2.11g ITmIdE2MEz)
Ant. Cable Emission
Freg. Facter Loss Reading Lavel Limits Macgin Remark
MMz dBRifmh (48] (EREY)  (ABEYSm)  (dBaVim)  (dB)

2E.€2 .42 T4.78 i10w.23 74.00
28.68 6.45 M.78 5. 50 T4.00 4.10 Feak
L 6.45 3. #5.7% T4.00 4.31 Feak

Pamarks: 1. Emission Levelw Rntenns Factor # Cable Loss + Raading.
2. The smi=zsion levels that are 2048 below the officisl
limit sre not ceported.

i ALTHY Comp EMC Latmwtery
14 U D D{ Wp 8311, Tie-fu Tees, Lis-lou Hslang, Taiped
County, Tetwan ROC Powt Cioaller; 24223
Tel =0B6-2- 26092133 Fax: =SB4 2. 20099503

Errail themnc i Hene com tw

Dhats: 3
Lawil {dBavim)
T !
I
Ty
[ \
i \
- ‘-..\_‘_‘_“
w__ : —
a i
e 456 FTTE R FIT] 50
Fraquency [(MH:)
Sice no. 1 AC Chambar alte Daca no. o
Dis. / AiE. i J= F115(4827) ABt. Pol. @ HORIZONTAL
Limdt 1 FCC PART=-15C (1G=AV)
Env. / Ins. 3 E444ER IS FELY ::I'.n!]:ll_ﬂsl.loh
EUT : SMC-RT359333DB24
FPower Rating 1 DC. 5V
Test Mods 1 B0Z.11g (TRILEIMAZ)
Ant. Cable Eminsion
Factar Reading Lavel Limits Margin Remark

(bWl (ABuVSm)  (dBuV/m) {dB)

1 Z2484.180
2483, 500
3,840

100.36 54,00 -££€.32 Average
1.1 .00 G.TE€ Avarage
1.8 Average

Fesarks: 1. Emiasicn Lavel= Antenna Factor + Cable Loan
2. The emission levels that are I0dB below the
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F1010981



Date of Test

FCC ID: JI5-RT359333DB24
Page 34 of 75

Jan. 14, 2013

Temperature 25

EUT

2.4GHz 802.11n 3T3R wifi module

Humidity 61

Test Mode

802.11g, Transmit, Channel: 11, Frequency: 2462MHz

AUDIX

AUTHX Comp.  EMC Labortory

o $3-11, Tie-fu Teen, Lis-koa Fisiang, Taipei
County, Tetwan ROC Pt Cioder, 24843
Tel =0B6-2- 26092133 Fax: =SB4 2. 20099503
Errail-ttemnc il Bene com s

Dhats: 3
Lawil {dBavim)
N ————
e,
¥ h!
/ \
| A FCC PART-1SC (10
58 g e S S E
e 456 FTTE T FTTT] 50
Fraguency (MiHz)
Sice no. 1 AC Chambar alte Daca no. 3
Dis. / AiE. i J= F115(4827) ABt. pol. : VEETICAL
Limdt 1 FCC PART=15% (1G=PX)
Env. / Ins. 3 E444ER IS FELY ::r-.r:ny_l!:ueh
EUT : SMC-RT359333DB24
Fower Rating 1 DC. 5V
Test Mods 1 B0Z.11g (TRILEIMAZ)
Ant. Cable Eminsion
Freq. Factor Loaz Resding Lavel Limits Margin Remark
iMHZ) (4B my 1481 (EBuYl  (dBEYSm)  (dBuv/E]l (4B
1 24&E.3I0 I8.&2 €.432 T2.43 10T7.47 74,00 -33.47 Feak
2 IMFI.500 I0.66 6.4 Jl.21 €6.33 74.00 T:6T  Feak
3 483,760 2864 645 3027 £5.39 .00 B.81 Peak
Emiasion Lavel= Antsnna Facter + Cable Losa + Paading.

« The emissicon lewvels that are 1048 balow the

cfficial

limit are not reported.
ALTHY Comp EMC Labsnatory
-.4 U D |x N £3-11, The-fu Teen, Lin-lou Fiviang, Taiped
County, Teiwas ROC Post Code 14443
Tel ~BBG-2-26092133 Fax-886-2-26099303
Errail-ttemnc i Hewne com tw
¥ B
Lavel
e el
I_n._
ll \
|
J
s e FOCPARTI0C 150
bF EE FITE FITTR e 50
Fraguency [MiHz)
Sice na. 1 A/C Chamber site Daca ne. & 4
Dis. / AiE. i J= F115(4827) ABt. pol. : VEETICAL
Limit 1 FCC PRART-1 {1G-Avi
Env. / Ins. : E444ER I57C/&1% Jehany_Haueh
EUT : SMC-RT359333DB24
Fower Rating 1 DO 5V
Test Mode 1 B02.11g (THI4EIMHZ)
Ant. Sable Emiasicon
Freq. Factor Loss Resding Level Limics Margin Ramark
(bWl (ABuVSm)  (dBuV/m) {dB)
Average
Average
Aversge
Emiasion Level= Antenna Facter + Cable Loss + Raading.

Pesarks: 1.
2. The emission levels that are I0dB below the

l1imit arm not

cfficial
reported.

AUDIX Technology Corporation  Report No. EM-F1010981



FCC ID: JI5-RT359333DB24
Page 35 of 75

Date of Test Jan. 14, 2013 Temperature 25

EUT 2.4GHz 802.11n 3T3R wifi module Humidity 61

Test Mode 802.11n-HT20, Transmit, Channel: 01, Frequency: 2412MHz

p ALDEX Corp.  EMC Laboratory
?4 U D | x o 2311, Tim-fi Teem, Lis-koo Hsimg, Taiped
Coutty, Taiwas ROC Pt Conle 24441
Tel =5884-2-26097133  Fan -8B6-2-15099303
Exmsil e i e com tw

Data: 8
"r :
ey
LI
|
S S S S —— D
L] = = ."'.
1T i 38, FECFN Y 30
Fraguency [Mpz)
Sice no. 1. AfC Chimber site Data oo, : 5
Dis. f Ant. 1 31154927 Ant. pol. 1 FORIEZONTAL
Li=it T FOC PART-15C (10-PR)
Env. / Ins. 3 E444ER 25T FE1% Johnny_Hsush
EUT = SMC-RT359333DB24
Powar Ratimg 1 DC 5V
TEST Mids i BO2.11n (Tx241IMME)
RAt. = Emjanion
Freq. Factor L Paading Layel Limits Margin fsmark
[MHz) jdafmi | fdeuv) (deg¥/m) {(dSuavim] {d3)

2. The emissicn levels that are 2048 below the official
Iimit are not peported.

3 AUDEX Cosp.  EMC Laboemtony
,LI U D | x Xio53-11, Ti=-fu Teem, Lis-boa Hilesg, Taipri
County, Tabwem RO.C Post Code 24243
Tel =B88. 2. 28002135 Fax =B84.2. 24099305
Errail themnc-3 Heme com tw

Lavwsl | dBim)
T !
f..—-.\}
|'V
£ PRRT-A86 {153
9] o o ot e} WRT-HAE 102
aHI!H M T34 332 1408, 430
Fraguency [MHz)
SFite no. ! A/C Chamber aits Data no. o 8
Dis. f Ane. 1 = DLLS(452T) Ant. pal. @ HORIZOWNTAL
Limit T FCOC FART=15C ([LG=AV)
Env.  Ins. s E444ER 2RCJ/ELS Fohnny _Haueh
2ry : SMC-RT359333DB24
Power Rating : DC 5V
Teat Mode 1 B02.11n (T=I4L1IMHZ)
Ant. Cable Emission
Freg. Factor Lops Peading Lavel Limits Margin Remark
(MHEz) (dBfmy (48] (EBuY)  (4Buvim)  (dBuV/m) (dB)

¢.0%  Average

B.30 17.24

6.34 13.93

Rezarks: 1. Emission Level= Antanns Factor + Cable Loss + Resding.
2. The smisslon levels that are 20dB below the official

limic are not reported.

AUDIX Technology Corporation  Report No. EM-F1010981



FCC ID: JI5-RT359333DB24
Page 36 of 75

Date of Test Jan. 14, 2013 Temperature 25

EUT 2.4GHz 802.11n 3T3R wifi module Humidity 61

Test Mode 802.11n-HT20, Transmit, Channel: 01, Frequency: 2412MHz

AUTHX Comp.  EMC Labortory

-,4 U D |x o $3-11, Tie-fu Teen, Lis-koa Fisiang, Taipei
County, Tetwan ROC Pt Cioder, 24843
Tel =0B6-2- 26092133 Fax: =SB4 2. 20099503
Errail themnc i Hene com tw

T
T e

(L]
F:F;LITTEE_’%

LFT FEETS 398, FETT 08, 40
Fraquency [MHz)
Zice no. 1 A/C Chamber aice Data nz, = 7
Dis. / AiE. i J= F115(4827) ABt. pol. : VEETICAL
Limit 1 FOC PART-15C (1G-F2)
Epw. / Ina. : E444ER IS8T /E1% Johany Haush
EUT + SMC-RT359333DB24
Power Rating 1 DO 5V
Test Mode 1 B02.11n (TKI41IMHZ)
Ant. Sable Emiasion
rregqg. Factor Loss  Resding Leval Limits Margin Rsmark
nz) (dB/m) AdB)  (ABGVI  (dBUY/m)  (dBuV/m)  (dB)
1 2385650 6.54 21.41 €2.23 4,00 11.77  Peak
4 I3%6.000 6.34 23.36 S¥.18 74.00 15.83 Peak
3 Z410.440 6.3 T4 865 10%.52 Td. 00 =35.52 pPeak

Fesarks: 1. Emiasicn Lavel= Antennas Factor + Cable Loan + Raading.
2. The emission levels that are I0d8 below the official
limit are not reported.

4 AUDEX Coep,  EMC Labomwinry
'!4 L] D | x Mo 4311 Ti=-fu Taen, Lin-kou Hsleng, Taips
County, Taivan RO.C Post Code 244841
Ted =886.2. 26002133 Fax'~886.2. 24009303
Esraail 1vemmc 3 Rem com

Dhats:

B
Lavel |dBuy:
ur ! .

Tane fEET 2388, a2, 408, 0
Fraguency MMz}
Site no. 1 AfC Chasber site Data no, : &
Dis. § Ank. -3 ALLS(4F2T) Ant. pol. @ VEETICAL
Limit 1 FOC PART-15C (1G-AV)
Enid. [/ Ins. 3 E444dn 25T FELR Fohony Hsuesh
EUT : SMC-RT359333DB24
Pewer RDating 3 DS 5V
Test Mode 1 80X.11n (TxZ4l3MEz)
Ant. Cable Emiasion
rreg. ractor Lozs  Resding Lavel Limits Margin femark
MHz) {dBSm) {d8) (dBut)  (ABuVSm)  (dBaV/m) (dBE)
af.47 6.34 12.87 47,68 54.00 E.31 Avarage
A7 6,34 13.05 47.87 54.00 .13 Aversgs
-1 £.3€ Ed.20 101.07 54,00 -47.07  Average
Pasarks Emission Levelw Antenns Factcr # Cable Loss + Reading.

The sxisalcn levels that are 0458 below the cfficaal
limic are not ceporved.

AUDIX Technology Corporation  Report No. EM-F1010981



Date of Test

EUT

Test Mode

Jan. 14, 2013

FCC ID: JI5-RT359333DB24
Page 37 of 75

Temperature 25

2.4GHz 802.11n 3T3R wifi module

Humidity 61

802.11n-HT20, Transmit, Channel: 11, Frequency: 2462MHz

AUDIX }

ALUDIX Corp. EMC Laborstory

X0 83- 11, Tin.fi Tom, Lin-koo Hadmg, Taipei
Cexnty, Tuisan ROC Pedt Code 24443
Tel =8846-1-26091133 Fan -E55-2-26090303
Exmail Beme f teme com tw

EitE hib.
Dis. / Ant.
Llmit
Env. /
ETT
Powsr RaTing
Test Mods

Ins.

1
: Lavwl [dBulim)
i III_—\_,..,-'—-\..—.__,_‘
L] . e & . ."E:.HF'W;.'JW
L] I"'—*—F-L--.A.—*..-...-_f“\-_...,...__,.-—
O 5is R adal. e, 514, Hy
Freguenay (ML)

t AC Chamber =mite Data mo. 11
£ 3m J1LS(A5ZTY Ant. pol. : RORTEONTAL
: FOO PARST-1EC [13-FE}
i E444EA 25T FE1% dohnny Hsush
: SMC-RT359333DB24
: D AW
t BO0Z.10n (TxI4EIMHZ)

Ang, Cabls Esiamian

Factor Lass Reading Layel Limits Margin Bemark

(dB/m} [(dB) [(dBEV)

(dBaV/m)

Emissicn Levelw Entenna Factar
The emissicn levels that are 2045 below the offi

# Cable Loss = Beading.

cial

Mg £3-11, Tin-fu T, Lin-kou Huleg, Taipes
Post Code 24483
Tel-~5858-2-26092155  Faor+E56-2- 26059303

Iimit are net reported.
ALID'X a0 AUDIY Corp.  EMC Laborstory
Coumty, Teima RO.C
Emmail Aeme fitteme com e
Lt (dBuim)
n7
—
||I; v .II

gites no.

Dis. f ARE.
Limit

Env. / Ima.
Eus

Fower Bating
Test Mode

Resacks:

FOO PARTAE |15.44)

‘HI& J4EE. 1487, 2478, 2074, fiL]
Freguency [WHz)
t ASC Chantar site Dats no. IR
M 11514227 Afnt. poal. @ HORIIONTAL
t FOCO PART-1%C [1G-AV)
* EA448N ZSTT /81N Jobnny Haueh
: SMC-RT359333DB24
[+ - 1
£ 802.131n (TxI4EEZMHAZ)
Ant, Cable Emiasicn
Factor Loss  Reading =avel Li=mits Margin Remari
(dBb/=) (48] (dBEY)  (dBuVm)  (dEUVSR) (dE)
E.42 24.00 -45.48 Averags
E.45 54.00 1.00 Avarags
E.45 54.00 1.04 Average
1. Emisaian Lavel= Antanna Factos + Cable Loas + Rasding.
2. The amissicn levels that are 20d8 below the cfficial

Iimit

are rnot reported.
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Date of Test Jan. 14, 2013 Temperature 25

EUT 2.4GHz 802.11n 3T3R wifi module Humidity 61

Test Mode 802.11n-HT20, Transmit, Channel: 11, Frequency: 2462MHz

o AUDIX Corp.  EMC Laboratony
AUDIX %053 11, Tin-fis T, Lis-kou Hudsg, Taspe:
Ty, T ROLC Powi Code: 14443
Tel 5852260052155 Far<E58-2- 26059303

Email: Aemc il tteme com

T
{""\_.-'_‘*-.—
\
\
"I III‘-‘..-- FCC PART-15E {1
H Rt T AR S N E——
“HBI J4EE. 1487, 2478, 2074, fiL]
Fraguency [WHz)
Site no. t ASC Chanber mite Data pa. 13
bis. / AmE. : 3m 11514227 Ant. pal. @ VERTICAL
Limit t FOCO PART-1%C [1G-FE)
Env. / Ina. * EA44EN ZSTT 81N Jobnny Haueh
EuT : SMC-RT359333DB24
Fower Bating ¢ DC AW

Test Mods 802.11n (TILEIMHAZ)

Ank. Cable Emigsion
Factor Loas  Reading wavel Li=its Margin Remark
(dB/=) (48] (dBuY)  ddBuVm)  (dBEuvSm) (4B

25,862 E. .43 113.33% 74.00
29.66 E.45 E4.04 74,00
28,68 .45 4. 70 Td.00

Resarks: 1. Emisaion Level= Antanna Factos + Cable Loss + Raading.
2. The amissicn levels that are 20d8 below the cfficial
limit are not reported.

o AUDMX Corp.  EMC Laborstory
r"LIUDD( Mo 8311, Tin- {4 Toim, Lin-kou Hidang, Taipes
Cotnty Teimas R.OC Poat Code 24443
Tel ~534-2- 26052135  Far —EB8-2.28059303

Email tieme f theme com e

fwﬂmmn
Hr
T
f vy
/ \
u ",
= s e A :
s ke FEFN F N 514, Hy
Freguenay [MHz]
site no. ¢t AC Chamber mite Data ma. i 4
Dis. / AAt. 1t 3m JLLS (48T Ant. pal. ! VERTICAL
Limit i FOS PART=13C [1G=AV)
Env. f Tos. t E4d4ER 25T SELN Johnny Hsueh
EDT : SMC-RT359333DB24
Pawar Rating ¢ BE 5V
Tast Mode £ B02.11in (Tx24E2MHz)
Ant, Cabls E=ianion
Freg. Fastor Loss Reading Laval Limits HMargin Bemack

b Ed] tda/m) [dB) (dBu¥) (dBuV/m) (dBuv/m} (d4B)

24E4.1EC AVEDAGE
2481.500 Avarage
S240 Average

« Emimplcn leavel= Antenna Fastar + Cable Logs + Reading.
. The smissicn leavels that are J0<8 Eslow the official
liwit are not reported.
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FCC ID: J15-RT359333DB24

Date of Test Jan. 14, 2013 Temperature

EUT

Test Mode

2.4GHz 802.11n 3T3R wifi module Humidity

Page 39 of 75

25

61

802.11n-HT40, Transmit, Channel: 03, Frequency: 2422MHz

o AUDIX Corp.  EMC Laboratony
AUDIX %053 11, Tin-fis T, Lis-kou Hudsg, Taspe:
Ty, T ROLC Powi Code: 14443

Tel 5852260052155 Far<E58-2- 26059303

Email: Aemc il tteme com

4§
Lavel (dBu'im}
nr -
i
P e e |
i |
[ |
| FCE PART.ASE {1
o T
| R i
T FEECT 2386, FEIT 4H. FIT]
Fraguency (WHz]
Site no. t ASC Chanber site Data na. 3 6
bis. / AmE. : 3m 11514227 Ant. pol. @ HORIIONTAL
Limit t FOU PART-1%C (1G-FE)
Env. / Ima. @ E444EA Z5'C/é1M Johnny Haueh
EUT : SMC-RT359333DB24
Fower Bating ¢ DC 8

Test Mods 802, 11n40 (TEI4IIMHZ)

Ant, Cable Emiasicn

Freq. Factor Loss  Reading =avel Li=mits Margin Remari

(MM2) (dBb/=) (48] (dBEY)  (dBuVm)  (dEUVSR) (dE)
1 .22
i I390.000 29.47 E.34 3G.34 65.1% T4.00 §.95 Peak
3. Zdld.480 28:.51 6.3 71.39 106,27 Ti.00 =32.27 Peak

Resarks: 1. Emisaion Level= Antanna Factos + Cable Loss + Raading.
2. The amissicn levels that are 20d8 below the cfficial

limit are not reported.

F o ALDIX Corp. EMC Laborstary
?‘q I_J D | .:‘\ 2o, 83- 11, Tin.fis Tom, Lin-kou Hadang, Taiped
County, Tuiwan R.OC Pt Code. 24443
Tel ~886-1-26091133 Fau~886-2- 26099303
Email nieme B theme com tw

Dt &
Ll [dBulim)
07
1
. b
W 1
J |
" " FCI:NH‘T-H-E_F_%.
— 1 1 i
‘HH FEE 0 LN Fe 0N F2 FLT ]
Freguenay (ML)
Bite no. t AC Chamber =mite Data mo. 1 5
Ois. f RAnt. £ 3m F(45ZT) Ant. pol. : RORTEONTAL
Limit : FoC PART-13C [10-AV)
Env. / Ins. ¢ E4446A 25T /61% dohnny Hsush
EUT : SMC-RT359333DB24
Power Bating © DT 5W )
Test Mods B0, 1Lndd (TEISIIMHI)
Ang, Cabls Esiamian
Freg. Factor Lass Reading Layel Limits Margin Bemark
(MHz) fd=s/m) (dB) [dBuW) (dBpg¥/m)] (d3av/i=} (d3)
S4.00 0.6l Average
S54.00 g.5¢ Average

54.00 -41.3F Averags

Remarks: 1. Emiasicn Levelw Antenna Factar + Cable Loss = Beading.
2. The emissicn levels that are 2045 below the official
Iimit are not ceporced.

AUDIX Technology Corporation  Report No
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Date of Test Jan. 14, 2013 Temperature 25

EUT 2.4GHz 802.11n 3T3R wifi module Humidity 61

Test Mode 802.11n-HT40, Transmit, Channel: 03, Frequency: 2422MHz

o AUDIX Corp.  EMC Laboratony
AUDIX %053 11, Tin-fis T, Lis-kou Hudsg, Taspe:
Ty, T ROLC Powi Code: 14443
Tel 5852260052155 Far<E58-2- 26059303

Email: Aemc il tteme com

3
[y -\.F"'-\'H'.\I

|
J Feo r.fscuu?
f

-

t4101'! 3 TIEE. 2734, 28I, Ll
Fraguency (WHz]
Site no. ASC Chamtsr mits Data na. 37
bis. / Ant. 3m 11514227 Afnt. pal. @ VERTICAL

Limit FOO PART-13C [1G0-FE)
Env. / Ina. 44468 25T /618 Cohnny_ Haueh
EUT SMC-RT359333DB24

1 vl 4
802, 11n40 (TEI4IIMHZ)

Fower Bating
Test Mode

Ank. Cable Emigsion
Fregq. Factor Loas  Reading wavel Li=its Margin Remark
(HHz) (dB/=) (48] (dBuY)  ddBuVm)  (dBEuvSm) (4B

T4.00 18.35% Feak
T4.00 15.6F Peak
Td.00 =31.51 Peak
Resarks: 1. Emisaion Level= Antanna Factos + Cable Loss + Raading.
2. The amissicn levels that are 20d8 below the cfficial
limit are not reported.

W AUDIX Corp.  EMC Laborscory
'-P‘q U D | .H(. %o £35.11, Tin-fis Tum. Lin-kou Huimg, Taapes
Coty, T ROLC Podt Code 24443
Tel=§546-2-26092133 Fan=E56-2- 26090303
Email Orme Biene dom m

Diwta B
Laved (dBulim)
7
4
Py
{\.-’\K" VW
|
T
L] - . - e FOCW HCI'IO‘%
=TT FFTTY . T, 773 ETT
Freguency [MMz)
Bite no. t AT Chamber site ODmta mo. 1 B
Ois. / Ant. @ 3m I115{4927) Ant. pol. @ VERTICAL
Limit t FOCO PART-1%C [1G-AV)
Erv. / Ima. @ BR44EA Z5T/E1% Juhnny_ Haueh
EUT : SMC-RT359333DB24
Fower Bating ¢ Do 8%
Test Mode £ 802.11n40 (TxI4IIWHI)
Ant. Cable Emiwnicn
Factor Loas  Reading avel Limites Margin Remargi

(dB/=) (48] (dBuW)  ddBuW'm) (dBuvSm)  (dB)

5.%% Averags
S5.44 Average
=42.78 Average
Emissisn lavel= Antanna Factos « Cable Losas + Rasding.
= The smissicn levels that are 20d8 below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F1010981



FCC ID: J15-RT359333DB24

Date of Test Jan. 14, 2013 Temperature

EUT

Test Mode

2.4GHz 802.11n 3T3R wifi module Humidity

Page 41 of 75

25

61

802.11n-HT40, Transmit, Channel: 09, Frequency: 2452MHz

F o ALDIX Corp. EMC Laborstary
?‘q I_J D | .:‘\ 2o, 83- 11, Tin.fis Tom, Lin-kou Hadang, Taiped
County, Tuiwan R.OC Pt Code. 24443
Tel ~886-1-26091133 Fau~886-2- 26099303
Email nieme B theme com tw

Datac 1
Lavwl [dBulim)
LiH T
s o
/(—/J N .‘II
/ | FCC PART8C (1
e
L] e
Ve ) a7, N FLEEY Hy
Freguenay (ML)
Bite no. t AC Chamber =mite Data mo. 11
Ois. f RAnt. £ 3m J1LS(A5ZTY Ant. pol. : RORTEONTAL
Limit : FOO PARST-1EC [13-FE}
Env. / Ins. ¢ E4446A 25T/ 61% dohnny Hsush
EUT : SMC-RT359333DB24
Power Bating @ DT 5
Test Mods t B02.1Lndd (TRI4SIHHI)
Ang, Cabls Esiamian
Freg. Factor Lass Reading Layel Limits Margin Bemark
i (dB/m) [dB) (dBu¥) (dBav/m) (d3av/f idB)

1 444,20
2 I4E3. 500
3 Z4ES.
Remarks: 1. Emiasicn Levelw Antenna Factar + Cable Loss = Beading.
2. The emissicn levels that are 2045 below the official

Iimit are not reparted.

AUDIN Corp.  EMC Laborstory
quDlx %0.53-11, Tin-fa Toe, Lin-kou Huleng, Teipei
Coanty, Taiesn LOC Poat Code: 24843
Tel =888-2-260921 55 Faoo=£86.2- 20099303
Emnail: Beme i theme oom

E.40 74.30

1247 &7.58 Td.00

Dt 3
Laval [dButm)
n7y
i
ATV
|
|
1 FCC PART-18C |1 s
) B FCCMRTAC(IGAY
350 Friy 240, 2430, FLIL FLE]
Fraguency [MHz)
Site neo. ¢ AT Chambar mite Data no. 13
Dis. / AAt. ¢ Fm F115(482T) Ant. pol. ¢ HOAIDONTAL
Limit t FOO PART=15C [13-=-AV)
Env. / Ims. : E444&m 2570 F41% Johnny Haueh
1=y : SMC-RT359333DB24
Power Hating : DC 5v
Teat Mode £ 802, Iind0 (TxI4%IMHZ)
Ant. Cabls Emission
Freqg. Factor Loas Reading Lavel Limits Margin Pamerk

MMz (dBh/=) (2B (dBeV)  (dButm)  (dBuVS=)  (48)
1 F444.0 Z2.5¥ €.40
2 I483.500 20.68 .45 1E.42
3 24B).300 .45 18.47

-44.70 Average
G468  Average
0.41 Average

Remarks: 1. Emispicn lLevel= Antsnna Fastor + Cable Loss + Reading.

2. The emissicn lavels that are JO<H Eelow the official
limit are not reporoed.

AUDIX Technology Corporation  Report No.

EM-F1010981



Date of Test

FCC ID: JI15-RT359333DB24
Page 42 of 75

Jan. 14, 2013 25

Temperature

EUT

2.4GHz 802.11n 3T3R wifi module

Humidity 61

Test Mode

802.11n-HT40, Transmit, Channel: 09, Frequency: 2452MHz

AUDIX )

AUDIN Corp.  EMC Laboratory

0 §3-11, Tin-fiu Touz, Lin-kou Huieg, Tage
Coenty, Tem ROC Pout Code: 74423
Tel ~588.2-26092135  Faor~EE6-2- 26099303
Email: Aemc il tteme com

gites no.

Dis. f ARE.
Limit

Env. / Ima.
EuT

Fower Bating

Teat Mode

rreg.

(MM2)

1 Z4&Z.320

i I483.50

3 ZEE4.T0
Resacks:

AUDIX )

-3
Ll [dBu'im)

nr ;
e e S
.llf H\
/
L%

FCC PART-15C 11Dﬂ_

z -t .
|
b | i~ e s i
|
‘M 2880 2470, 2430, 2810 fiL]
Fraguency [WHz]
AST Chanbsr sita Dats ma. 1 3
3m 11514227 Ant. pal. @ VERTICAL
FCoOO PART-1%C [1G-FE)

44468 Z5°C /61N
SMC-RT359333DB24

DC AW

802.11n40 (TxI45INHZ)

Cohnny_Haueh

Ant, Cable Emiasicn
Factor Loss  Reading =avel Li=mits Margin Remari
(dBb/=) (48] (dBEY)  (dBuVm)  (dEUVSR) (dE)
o JI5.&3 E.42 108, &4 T4.00  -34.&8 Feak
o 29.66 E.45 €€.33 T4.00 7.7 pPeak
& 28,68 .45 §7.37 Td.00 §.63 Peak
Emisaion Level= Antanna Factos + Cable Loss + Raading.
The amissicn levels that are 20d8 below the cfficial

limit are not reported.
AUDIN Corp.  EMC Laboratory
0 §3-11, Tin-fiu Touz, Lin-kou Huieg, Tage
Coenty, Tem ROC Pout Code: 74423
Tel ~588.2-26092135  Faor~EE6-2- 26099303
Email: Aemc il tteme com

gites no.

Dis. f ARE.
Limit

Env. / Ima.
EuT

Fower Bating
Test Mode

cd
Lwvald [dBuim)
T
=y
.f k.
s e FCC PART-HC (1544}
‘M 2880 2470, 2430, 2810 fiL]
Freguency [WHz)
t ASC Chanbar mite Data ma. 1 4
M 11514227 Ant. pal. @ VERTICAL
t FOCO PART-1%C [1G-AV)
* EA44EA ZSTT /81N Jobnny Haueh
: SMC-RT359333DB24
o bo iy
£ 802. 31040 (TxI4ZIMHZH
Ant. Cable emis=ion
Factor Loss  Reading =avel Li=mits Margin Remari
(dBb/=) (48] (dBEY)  (dBuVm)  (dEUVSR) (dE)

Resacks:

Iimit

I5.82 E.42 £4.00 -44.34 Averapgs |
27. 66 E.45 . TE 54.00 G.d4 Average
28,68 E.45 <7l 54.00 0.2€ Average
Emisaion Level= Antanna Factos + Cable Loss + Raading.
The amissicn levels that are 20d8 below the cfficial

are rnot reported.

AUDIX Technology Corporation

Report No. EM-F1010981



FCC ID: JI15-RT359333DB24
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4. 6dB BANDWIDTH MEASUREMENT

4.1. Test Equipment
The following test equipment was used during the Emission Bandwidth measurement:
Item Type Manufacturer| Model No. | Serial No. Last Cal. | Next Cal.

1. |Spectrum Analyzer Agilent | N9030A-544 | US51350140 [Oct. 17, 12° | Oct. 16, 13°

4.2.

AC SOURCE <~ 2.4GHz 802.11n 3T3R

4.3.

4.4.

4.5.

Block Diagram of Test Setup

NOTEBOOK PC —

wifi module (EUT)

SPECTRUM ANALYZER

Specification Limits [§15.247(a)(2), RSS-210 §A8.2 (a)]
The minimum 6dB bandwidth shall be at least 500kHz.

Operating Condition of EUT

The test program “RT3593QA” was used to enable the EUT to transmit data at
different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 1.5% EBW,
VBW>3xRBW. The 6dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 6dB.

The measurement guideline was according to KDB 558074 D02.

AUDIX Technology Corporation  Report No. EM-F1010981
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4.6. Test Results
PASSED. All the test results are attached in next pages.

(Test Date : Jan. 14,2013  Temperature : 26 Humidity : 50%)

Mode | Type of Network | Channel Frequency 6dB Bandwidth
1. CH 1 2412MHz 12.1238MHz
2. 802.11b CH6 2437MHz 12.1420MHz
3. CH 11 2462MHz 12.1000MHz
4, CH1 2412MHz 16.4850MHz
5. 802.11g CH6 2437MHz 16.5520MHz
6. CH 11 2462MHz 16.5500MHz
7. CH 1 2412MHz 17.5930MHz
8. 802.11n-HT20 CH6 2437MHz 17.6920MHz
9. CH 11 2462MHz 17.7190MHz
10. CH3 2422MHz 36.2910MHz
11. 802.11n-HT40 CHo6 2437MHz 36.2630MHz
12. CHOY 2452MHz 36.2460MHz

[Limit: least 500kHz]

AUDIX Technology Corporation  Report No. EM-F1010981



802.11b, Frequency: 2412MHz

FCC ID: JI5-RT359333DB24
Page 45 of 75

Spectrum ET
Ref Lovel 22,00 dBm  Offset 1,00 dB & RBW 100 kH:z
Att 40 d8 SWT 370 ps & VBW 300 kHz Mode Auto FFT
1Pk Max ]
pi[1] 0.21 di
12.1238 MH2
Mi[1] 0,19 dim
10 dBm 2.4059200 GHz
M Wm,ﬂwuwﬂu F"*“HHJ‘*JL-‘\"-'“-.MW I
a-dim——01 0.140 Rim—/ rr' &
\/ W \
A0 dm—
W
-20 d8m L\\.
30 dém l\L-ucl
=40} dim
50 dim
50 dim
-70 dim

CF 2.412 GHz
il

L JL

Date: 14.JAH.2013 07:06:01

802.11b, Frequency: 2437TMHz

Spectrum ET
Ref Lovel 22,00 dBm  Offset 1,00 dB & RBW 100 kH:z
Att 40 d8 SWT 370 ps & VBW 300 kHz Mode Auto FFT
1Pk Max ]
pi[1] 0.05 di
12,1420 MH2
10 dBm M1l 2.50 dBm
¥ 24909191 GH
M peadadeadadin | poado At Ay o -
01 3.050 B T 1 ;
omn—— e : Vil
}}L/.J d "
-10 d&. \‘3\‘4
diém H\\
=30 dém
=40} dim
50 dim
50 dim
-70 dim

L™

CF 2.437 GHz

JL

Data: l14.JAH.2013

1001 pts 5 20.0 Mz
|| HMeasuring... _ : ium!

wans

AUDIX Technology Corporation
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802.11b, Frequency: 2462MHz

Spectrum

FCC ID: JI5-RT359333DB24
Page 46 of 75

&

Ral Loval 22.00 dBm

Offset 1,00 dB & RBW 100 kH:z

v/

'u'm:[ll il '-'-:-_:'Ilr

Att 40 d8 SWT 370 ps & VBW 300 kHz Mode Auto FFT
1Pk Max
o1[1] 0.9 di
12,1000 MHz
10 dam Mafi] 1.30 dBm

feadetdeAbafn | AARANAY Ay

1B

2.4559520 GHz

g

|

'\\

\

\

<40 dim

50 dim

60 dim

-70 dim

CF 2.462 GHz

1001 pts 5 20.0 MHz
} _ : A

|| HMeasuring...

802.11qg, Frequency: 2412MHz

Spectrum

&

Ral Loval 22.00 dBm

Offset 1,00 dB & RBW 100 kH:z

JJ

Att 40d8 SWT 379 ps @ VBW 300 kHz  Mode Auto FFT
1Pk Max ]
D1[1] 0.02 dn
16. 4850 MH2
Mi[1] 447 dim
10 dam 24037190 GHz
0 dém—pir T e s L o = ;
T LA A A L g ; = \FL-H'MW..A.MJLMJ#
01 5,360 dBa ju - - "l
-10 dim I\

20 (‘pg{m

/
1430 dam

~40) dim

50 dim

60 dim

=70 dim

CF 2.412 GHz

1001 pts Span 20.0 MHz

|| HMeasuring...
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802.11qg, Frequency: 2437MHz

Spectrum I {“ﬂ

Ral Lovael 22,00 dBm  Offset 1,00 dB & RBW 100 kHz

Att 40 d8 SWT 370 ps & VBW 300 kHz Mode Auto FFT
1Pk Max ]
D1f1] 0,13 diy
165520 MH2
Mi[1] 1.25 dBm
10 dBm 24207090 GHz
M MW&WHWWM1 NMA&tWW'{MWWﬂN-HW»%.
n-@mﬂ’;.m 1.130 dBr 13- 51 e
9"(J lkL
-10 d
%
A
-20 dém Ci
=30 dém
=40} dim
50 dim
50 dim
=70 dim
FGF 2.437 GHz 1001 pts s 20,0 M-z
L I | Messuring,.. s
. 4. TR

802.11qg, Frequency: 2462MHz

Spectrum I {“ﬂ

Ral Lovael 22,00 dBm  Offset 1,00 dB & RBW 100 kHz

Att 40 d8 SWT 370 ps & VBW 300 kHz Mode Auto FFT
1Pk Max ]
Di[1] 0.69 di
16,5500 MHz2

M1l -3.06 dBm

10 dBm 2. 4596000 GHz

R T Vel LI L O LT e M*%ﬂ%%“’“rmalﬁvw .

J‘r’ D1 -2.430 daey y ;k

-10 :}'? -

26 dam Lkl

7 W

W

=30 dém

=40} dim

50 dim

50 dim

-70 dam

CF 2.462 GHz 1001 pts Span 20.0 MHz

L4
L Il Heasuring... wransl
& 4 o JAN
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802.11n-HT20, Frequency: 2412MHz

Spectrum I [‘E‘]

Ref Lovel 26,77 dBm  Offset 5,77 d8 & RBW 100 kHz
Att 40 dd SWT 379 ps & VBW 300 kHz  Mode Auto FFT

1Pk Max ]
Dif1] .47 diy
20 dBm: 175930 MHz
Mi[1] -2.89 dim
24031900 GHz
10 dBm
o ﬁmwﬁ%%@wﬁ%mwwﬂ ud bl
L -2.38 T e ) j

-10 dgm
”-raﬁ dam \"1'\

=30 dam

=4} dium

50 dim

=60 dem

-70 dim

FGF 2.412 GHz 1001 pts 20,0 M-z
\ I1 | Measuring... -

L J b

802.11n-HT?20, Frequency: 2437TMHz

Spectrum ET
Ref Lovel 26,77 dBm  Offset 5,77 d8 & RBW 100 kHz
Att 40 dd SWT 379 ps & VBW 300 kHz  Mode Auto FFT
1Pk Max
mM1[1] 1.86 dBm
20 dBm: 24281390 CHz2
Difa] 0.12 dB
17.6920 MHz
10 dEm
“WNMW?W#MWW*\ Wm-\mwﬁwm e
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802.11n-HT20, Frequency: 2462MHz

Spectrum I
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802.11n-HT40, Frequency: 2437MHz

Spectrum I
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5. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

5.1. Test Equipment

The following test equipment was used during the maximum peak output power

measurement:
Item Type Manufacturer| Model No. | Serial No. Last Cal. | Next Cal.
1. [Power Meter Anritsu ML2487A | 6K00005406 | Feb. 13, 12’ |Feb. 12, 13’
2. |Power Sensor Anritsu MA2491A 030873 Feb. 13, 12’ | Feb. 12, 13’

5.2. Block Diagram of Test Setup

2.4GHz 802.11n 3T3R

ACSOURCE « | NOTEBOOK PC | — wifi module (EUT)

POWER METER |— POWER SENSOR

5.3. Specification Limits (§15.247(b)-(3))

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5MHz is : 1Watt. (30dBm)

5.4. Operating Condition of EUT

The test program “RT3593QA” was used to enable the EUT to transmit data at
different channel frequency individually.

5.5. Test Procedure

The transmitter output was connected to the power sensor and record the reading of
power meter.

The measurement guideline was according to KDB 558074 D02.
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5.6. Test Results
PASSED. All the test results are listed below.

(Test Date : Jan. 14,2013 Temperature : 26

FCC ID: JI5-RT359333DB24

Page 52 of 75

Humidity : 50%)

5.6.1. For 802.11b
Mode | Channel | Fre (;rlj)ttall.ltll:l’aoev?l:; r Power OTl?ttalIJtzFl’D(fv?llgr Power OTl?ttalIJtoFl’D(fv?llgr Power
quency ? dBm) Setting ? dBm) Setting ? dBm) Setting
L. CH1 |2412MHz 21.24 0D 21.02 0D 20.89 0D
2. CH6 |2437MHz 26.60 15 26.16 13 26.35 14
3. CH11 |2462MHz 24.32 12 24.52 12 24.37 12
5.6.2. For802.11g
Mode | Channet | Frequency | Output Pawer | P27 | output power | P2¥°T | outout Pover | POV
quency ? dBm) Setting E) dBm) Setting E) dBm) Setting
4. CH1 |2412MHz 22.69 10 23.25 10 2291 10
5. CH6 |2437MHz 27.32 IF 27.04 IF 27.11 IF
6. CH11 |2462MHz 23.30 17 22.26 16 25.25 16
5.6.3. For 802.11n-HT20
Total Peak Output Power
Mode | Channel | Frequency Ant.1 Ant.2 Ant.0 Power Setting
(dBm)
7. CH1 |2412MHz 20.68 20.69 19.43 25.08 0B-0B-0B
8. CH6 |2437MHz 22.08 22.71 21.83 26.99 13-15-16
9. CH11 |2462MHz 21.23 21.42 21.38 26.16 12-14-14
5.6.4. For 802.11n-HT40
Mode Total Peak Output Power
Channel | Frequency | Ant.1 Ant.2 Ant.0 Power Setting
(dBm)
10. CH3 | 2422MHz 19.1 18.67 18.51 23.53 03 06 06
11. CH6 |2437MHz 21.36 21.47 21.82 26.33 12-14-14
12. CHY9 |2452MHz 21.17 19.42 21.85 25.70 OF-0F-OF
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6. EMISSION LIMITATIONS MEASUREMENT

Pursuant to KDB558074 D01 that emission levels below limits specified in 15.209
would not be required.
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/. BAND EDGES MEASUREMENT

7.1. Test Equipment
The following test equipment was used during the band edges measurement:
Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.

1.

Spectrum Analyzer Agilent  |N9030A-544|US51350140 | Oct. 17,12 | Oct. 16, 13°

7.2

7.3.

7.4.

7.5.

Block Diagram of Test Setup

The same as section.4.2.

Specification Limits [§15.247(c), RSS-210 §A8.5]
7.3.1.The highest level should be at least 20 dB below of reference level

Operating Condition of EUT

The test program “RT3593QA” was used to enable the EUT to transmit data at
different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer. Set both RBW and
VBW of spectrum analyzer to 100kHz with suitable frequency span including 100kHz
bandwidth from band edge.

The measurement guideline was according to KDB 558074 D02.

Pursuant to KDB 662911, we performed conducted tests for both antenna chains and
submit test data measured on chain 0 as worse performance.

AUDIX Technology Corporation  Report No. EM-F1010981




FCC ID: JI15-RT359333DB24
Page 55 of 75

7.6. Test Results
PASSED. All the test results are attached in next pages.

Pursuant to KDB 662911, the test result of n20 and n40 have been included 4.77 dB is
calculated from 10log(N), where N is the number of outputs.

(Test Date : Dec. 03,2012 Temperature : 26 Humidity : 52%)

802.11b
Below Band edge: The highest emission level is -42.37dBm on 2.39990GHz

Upper Band edge : The highest emission level is -50.84dBm on 2.48360GHz

802.11g
Below Band edge: The highest emission level is -38.54dBm on 2.39990GHz

Upper Band edge : The highest emission level is -51.24dBm on 2.48360GHz

802.11n-HT20
Below Band edge: The highest emission level is -35.61dBm on 2.39990GHz

Upper Band edge : The highest emission level is -48.69dBm on 2.48360GHz

802.11n-HT40
Below Band edge: The highest emission level is -38.73dBm on 2.39990GHz

Upper Band edge : The highest emission level is -45.57dBm on 2.48360GHz
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802.11b (Reference Level)

Spectrum I
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802.11b (Band edge)
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802.11g (Band edge)
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802.11n-HT20 (Reference Level)

Spectrum I
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802.11n-HT20 (Band edge)
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802.11n-HT40 (Reference Level)

Spectrum |
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802.11n-HT40 (Band edge)
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8. POWER SPECTRAL DENSITY MEASUREMENT

8.1. Test Equipment
The following test equipment was used during the power spectral density
measurement:

Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. |Spectrum Analyzer Agilent  |N9030A-544|US51350140 | Oct. 17,12’ | Oct. 16, 13°

8.2. Block Diagram of Test Setup
The same as section.4.2.

8.3. Specification Limits [§15.247(d), RSS-210 §A8.2 (b)]
The peak power spectral density conducted from the intentional radiator to the antenna
shall not be greater than 8dBm in any 3kHz band.

8.4. Operating Condition of EUT
The test program “RT3593QA” was used to enable the EUT to transmit data at
different channel frequency individually.

8.5. Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measured with the spectrum analyzer using 100kHz
RBW and >300kHz VBW, set sweep time = Auto.

The measurement guideline was according to KDB 558074 D02.

Pursuant to KDB 662911, we performed conducted tests for both antenna chains and
submit test data measured on chain 0 as worse performance.
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8.6. Test Results
PASSED. All the test results are attached in next pages.
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Pursuant to KDB 662911, the test result of n20 and n40 have been included 4.77 dB is
calculated from 10log(N), where N is the number of outputs.

(Test Date : Jan. 14,2013 Temperature : 26 Humidity :

50%)

8.6.1. For 802.11b/802.11g/802.11a
Mode |Type of Network| Channel | Frequency Power Spectral Density (dBm)
1. CH1 2412MHz -13.92
2. 802.11b CH6 2437MHz -6.80
3. CH 11 2462MHz -13.23
4, CH1 2412MHz -13.38
5. 802.11g CH6 243 7MHz -6.33
6. CH 11 2462MHz -10.72
7. CH1 2412MHz -9.89
8. 802.11n-HT20 CH6 243 7MHz -6.37
9. CH 11 2462MHz -6.54
10. CH3 2422MHz -12.27
11. | 802.11n-HT40 CH6 2437MHz -6.73
12. CH9 2452MHz -8.74
[Limit: 8dBm]
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802.11b, Frequency: 2412MHz

Spectrum
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802.11b, Frequency: 2462MHz
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802.11qg, Frequency: 2437MHz

Spectrum I [‘E‘]
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802.11g, Frequency: 2462MHz

Spectrum I [‘E‘]

Ref Level 21,00 dBm & RBW 3 kH:
Att 40 de SWT 3.2ms & VBW 30 kHz Maode Auto FFT
@ 1Pk Max
Mia[1] 10.72 dBm
2. ABF0000 GHz
10 dBm
O chBm
.10 dBm *
VMM AARAEAN A | VAW MAMAIMAEA
=20 dim ’J E
-30 dim
40 dam q\
| W, .
<40 dim
=70 dBm
FCF 2.462 GHz 1001 pts 24,0 MHz
' ™ %
L I | Heasuring... [TETAT
Date: 14.JAN.2013 06:27:34

AUDIX Technology Corporation  Report No. EM-F1010981



FCC ID: JI5-RT359333DB24
Page 69 of 75

802.11n-HT20, Frequency: 2412MHz

Spectrum I [‘E‘]
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802.11n-HT?20, Frequency: 2437TMHz

Spectrum I [‘E‘]
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802.11n-HT20, Frequency: 2462MHz

Spectrum |ﬂ‘§l|
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802.11n-HT40, Frequency: 2422MHz

Spectrum |u,§'|
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Spectrum |u,§'|
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802.11n-HT40, Frequency: 2452MHz

Spectrum
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9. DEVIATION TO TEST SPECIFICATIONS

NONE
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